Identifier: Revision: | Effective Date:

Operational 25  November 5, 2024 EGANVILLE
Plan DRINKING WATER SYSTEM

Number 171-101

Document File Number: 830.20.10 OPERATIONAL PLAN

Number 171-401
Author: Andrew Polley, QMS Representative

EGANVILLE DRINKING WATER
SYSTEM

QUALITY MANAGEMENT SYSTEM
(QMS)

OPERATIONAL PLAN

TOWNSHIP OF BONNECHERE VALLEY
WATER & SEWAGE DEPARTMENT
401 WATER STREET
EGANVILLE, ONTARIO

KO0J 1TO




QMS Operational Plan - No. 171-401 - Eganville Drinking Water System

1. Document History

Document Location

The master electronic version of this document is on the main server located at the Township of
Bonnechere Valley Municipal Office and is accessible from any workstation. The master printed
[...]
The Corporation of the Township of Bonnechere Valley owns,
operates and maintains the Eganville Drinking Water System
and is committed to:

e Providing a ‘Standard of Care’ that is consistent with the Safe Drinking
Water Act;

e Ensuring the provision of a safe and reliable municipal drinking water
supply;

¢ Maintaining and continually improving the Quality Management
System; and

e At a minimum, to meet all relevant legislation and regulatory
requirements.

QMS Controlled Document: QMS Operational Plan Revision No. 25 Date: Nov. 5, 2024



QMS Operational Plan - No. 171-401 - Eganville Drinking Water System 6

e The QMS Policy was originally established and approved by Resolution of Council on
December 15, 2009.

e The Policy was amended with the inclusion of ‘Standard of Care’ and approved by
Resolution of Council on December 15, 2015.

7. Commitment and Endorsement (DWQMS Element #3)

The Quality Management System Operational Plan is endorsed by the Owner (represented by
the Mayor and the Chief Administrative Officer) and Top Management (represented by the
Water and Sewage Department Manager).

The Owner and Top Management commit to:

e Ensuring that a Quality Management System is in place that meets the requirements of
the Drinking Water Quality Management Standard (DWQMS);

e Ensuring that they are aware of all applicable legislative and regulatory requirements;

e Communicating the Quality Management System according to the Communications
Procedure;

e Determining, obtaining or providing the resources needed to maintain and continually
improve the Quality Management System.

Date Jennifer Murphy, Mayor
Date Annette Gilchrist, CAO
Date Daryl Verch, Manager

Note: The Resolution of Council dated November 5, 2024 and the signed and dated
“Commitment and Endorsement” document is in the QMS Operational Plan binder. A pdf copy
is in file 830.20.10

QMS Controlled Document: QMS Operational Plan Revision No. 25 Date: Nov. 5, 2024



QMS Operational Plan - No. 171-401 - Eganville Drinking Water System 7

8. QMS Representation (DWQMS Element #4)

The Quality Management System Representative, appointed by Top Management and
irrespective of other responsibilities, shall:

e Administer the Quality Management System by ensuring that processes and procedures
needed for the Quality Management System are established and maintained;

e Ensure that current versions of documents required by the Quality Management System are
being used at all times;

e Ensure that personnel are aware of all applicable legislative and regulatory requirements
that pertain to their duties for the Eganville Drinking Water System;

e Promote awareness of the Quality Management System throughout the Water & Sewage
Department;

e Report to Top Management on the performance of the Quality Management System and
any need for improvement.

9. QMS Document and Records Control (DWQMS Element #5)

A Document and Records Control Procedure is in place that describes how documents and
records required by the QMS are:

e Kept current, legible and readily identifiable
e Retrievable
e Stored, protected, retained and disposed of

The Document and Records Control Procedure 01.00 outlines the process and documents the
requirements.

10. Drinking Water System (DWQMS Element #6)

Overview

The Eganville Drinking Water System is owned and operated by the Township of Bonnechere
Valley and provides a potable water supply to the residents and business of the Village of
Eganville. The system generally consists of a Water Treatment Plant (WTP), a distribution
system and a water standpipe.

QMS Controlled Document: QMS Operational Plan Revision No. 25 Date: Nov. 5, 2024



QMS Operational Plan - No. 171-401 - Eganville Drinking Water System 8

The WTP, built in 1990, treats water from the Bonnechere River with two Graver Monoplant
Package Units, which have a combined capacity of 2,070 m3/day. The distribution system
originally constructed in the mid 1970’s consists of approximately 13 km of piping ranging in
diameter from 150 mm to 250 mm with a 300,000 Imperial gallon (1,363 m?3) capacity steel
standpipe for pressure equalization and supply.

Raw Water Supply

The source water for the Eganville Water System is the Bonnechere River, which originates in
Algonquin Park and flows to the Ottawa River.

The water intake consists of an adjustable polyethylene intake structure situated approximately
30 metres offshore. Water flows from the river intake through a 400 mm diameter, 61 m long
polyethylene pipe to a screened wet well located within the WTP.

Treatment Process

Raw water is pumped from the wet well through a single header equipped with a flow meter
and is treated with sodium hypochlorite (pre-chlorination), PAS-8 (aluminum sulfate based
coagulant) and Superfloc C-492PWG (polymer) prior to an in-line static mixer before entering
the treatment units (Monoplants).

Two Graver Monoplant package units, each rated for a maximum flow of 1,035 m3/day, for a
total flow of 2,070 m3/day, provide coagulation, flocculation, sedimentation and filtration. Each
unit consists of one clarifier comprised of a centre cone draft tube, sludge recirculation and
mixing zone, flocculation zone and settling zone with 60 degree settling tubes. Clarified water
flows through a splitter box to a two compartment, dual media (sand and anthracite) filter.
Each filter has an air scour system and a gravity operated backwash system.

Water from each filter unit is continuously monitored for turbidity prior to discharging into the
119 m?3 filtered water well. Filtered water is then pumped by three submersible pumps into a
splitter box where it is divided between two granular activated carbon (GAC) filters. Finished
water from the GAC filters is continuously monitored for turbidity and then treated with
sodium hypochlorite prior to being discharged into a series of three unbaffled clear wells and
two high lift wells, which have a total volume of 710 m?3.

The high lift wells are equipped with three vertical turbine pumps each rated at 26 L/sec which
discharge to a common treated water header equipped with a flow meter and a continuous
chlorine analyzer prior to discharge into the water distribution system.

QMS Controlled Document: QMS Operational Plan Revision No. 25 Date: Nov. 5, 2024



QMS Operational Plan - No. 171-401 - Eganville Drinking Water System 9

Backup Electrical Power Supply

In the case of an electrical supply disruption the water treatment plant is equipped with a
permanent 300 Kw diesel powered generator which has the capacity to provide power for the
entire facility including the adjacent Queen St. sewage pumping station. The water standpipe
control panel has a UPS and a connection for a mobile generator hookup if required.

Process Waste Residuals Management

Filter backwash water and Monoplant sludge is discharged via piping into a concrete holding
tank and then pumped into the sanitary sewer system for treatment at the Eganville Sewage
Treatment Plant.

Distribution System and Bruce Street Standpipe

Treated water is pumped from the high lift wells into the distribution system which consist of
approximately 13 km of piping, generally ranging in diameter from 150 mm (6”) to 200 mm (8")
with a few pipes that are 250 mm (10”) in diameter. Pipes are generally PVC or ductile iron with
the majority being installed in the early 1970’s. There are 65 hydrants and 537 metered service
connections on the system serving a population of approximately 1,300. A 300,000 Igal (1,363
m?3) water standpipe, built in 1974, is located at a relatively high elevation on the system for
pressure equalization and for water supply when the high lift pumps at the WTP are cycled off.

The Bruce Street Standpipe was refurbished in 2017 with new exterior paint and safety
upgrades.

Water Quality Monitoring

An extensive monitoring program is in place for both the treatment process and distribution
system. All current Provincial requirements are being met for sampling with the resultant
analysis meeting or exceeding the water quality standards.

Process Management

Instrumentation and process control was updated in 2009/2010 with the installation of a new
Motor Control Centre (MCC) and a Programmable Logic Controller (PLC). An associated
Supervisory Control and Data Acquisition (SCADA) system enables Operators to have full control
over the water treatment process and maintain a current record of all activities.

QMS Controlled Document: QMS Operational Plan Revision No. 25 Date: Nov. 5, 2024



QMS Operational Plan - No. 171-401 - Eganville Drinking Water System 10

Water Treatment Process Flow Chart

Bonnechere
. River
Process — Wet Well 5 Intake
Wastev.vater Backwash . L Well Intake
S<— Holding ey Low Lift Pumps i ™ Structure
ewer Tank udge @ @ @ | Bar
; Screen
Raw Water
Raw Water Sample Locatio Flow Meter
n_\—P —— Static Mixer
—1 v v
> Reactivator Reactivator
Polymer | ~" || | | = | |
Storage Monoplant Monoplant
Q> #1 #2
Clarifier Clarifier
"""""""""""""""" Filtered
Alum Filters Filters Water
Bulk Well
000
:
]
O GAC #2 X
Chlorine :
|
Storage Or_l )
|
___________________________________ » !
v v v v
‘ Turbidity Meter Clearwell Clearwell Clearwell
#3 #2 #1
® Flow Meter
O Chemical Feed Pump
T R — j
@ Turbine Pump '
v vy
O Chlorine Analyzer High Lift High Lift Treated Water Flow Meter
Well # 1 Well # 2 Treated Water
o Submersible Pump High Lift Pumps High Lift Pump |Samp|e Location
® ®© ®
O O O To Distribution System

QMS Controlled Document: QMS Operational Plan

Revision No. 25 Date: Nov. 5, 2024




QMS Operational Plan - No. 171-401 - Eganville Drinking Water System 11

Water Distribution System

A map of the Water Distribution System showing the location of the Water Treatment Plant,
distribution system piping, main valves, hydrants, service connections and the water standpipe
is attached as Figure 1.

Source Water Overview
General

The Bonnechere River watershed encompasses a total area of approximately 2,400 km?
stretching from the headwaters in Algonquin Park to the Ottawa River. The watershed
upstream from Eganville meanders through the forested and rocky Precambrian Highlands of
the Canadian Shield and widens at several locations into Round Lake and Golden Lake. Golden
lake is approximately 12 Km upstream of Eganville. Hurds Creek, which drains Lake Clear, enters
the Bonnechere River approximately 1 Km upstream of Eganville.

The water from the Bonnechere River is typically very low in turbidity, low in colour, slightly
basic and low in alkalinity. Temperature fluctuates significantly throughout the seasons ranging
from 4° Celsius in the winter to as high as 25° Celsius during the summer. Chemical and
bacteriological analysis of the raw water indicates a source of relatively good quality.

Events

Changes in water temperature may impact the treatment process performance and operators
must be prepared to make appropriate and timely adjustments to treatment chemicals in
response to temperature fluctuations.

Potential Threats

Watershed drought conditions may occur reducing the flow of water in the Bonnechere River.
The intake for the Eganville Water Treatment Plant is located within the reservoir created by
the Eganville Dam and Generating Station. Under the Bonnechere River Water Management
Plan the dam operating regime address the need for maintaining a suitable reservoir level.

Some risk of plugging of the intake by water borne debris exists.
Operational Challenges

The Bonnechere River provides relatively good quality source water, which is, for the most part
consistently low in bacteriological contamination and turbidity. The most significant challenge
related to the source water is related to the seasonal temperature change which requires

QMS Controlled Document: QMS Operational Plan Revision No. 25 Date: Nov. 5, 2024



QMS Operational Plan - No. 171-401 - Eganville Drinking Water System 12

operator response on chemical feed dosage rates to ensure appropriate coagulation,
flocculation, sludge settling and filtration.

11. Risk Assessment (DWQMS Element #7) and Risk Assessment
Outcomes (DWQMS Element #8)

A risk assessment process has been developed that:

e Considers potential hazardous events and associated hazards, as identified in the Ministry’s
document, ‘Potential Hazardous Events for Municipal Residential Drinking Water Systems’,
e |dentifies additional potential hazardous events and associated hazards,
e Assesses the risks associated with the occurrence of hazardous events,
e |dentifies control measures to address the potential hazards and hazardous events,
e Ranks the hazardous events according to the associated risk,
e |dentifies Critical Control Points and their respective Critical Control Limits,
e Outlines procedures and/or processes to:
o Monitor the Critical Control Limits,
o Respond to deviations from the Critical Control Limits,
o Report and record deviations from the Critical Control Limits,
e Considers the reliability and redundancy of equipment,
e Is considered as part of the annual Management Review to ensure the currency and validity
of the information,
e Ensures that the risks are assessed at least once every thirty-six months.

The Risk Assessment and Outcomes is detailed in the following Procedures:

e Procedure 03.00 — Risk Assessment and Risk Assessment Outcomes
o Appendix 03.01 — Risk Assessment Table

e Procedure 04.00 - Critical Control Points, Limits & Response
o Appendix 04.01 — Critical Limit Response Instructions

QMS Controlled Document: QMS Operational Plan Revision No. 25 Date: Nov. 5, 2024



QMS Operational Plan - No. 171-401 - Eganville Drinking Water System 13

12. Organizational Structure, Roles, Responsibilities and Authorities
(DWQMS Element #9)

Township of Bonnechere
Valley

Municipal Council

(Owner and Operating
Authority)

Chief Administrative
Officer

(Owner's Representative)

Administration Dept.

Deputy CAO Water & Sewage Dept.
Admin. & Finance Manager
Assistant (Top Management)

Accounting Clerk )

QMS Representative &
Environmental Project
Manager

Operators (3)

QMS Controlled Document: QMS Operational Plan Revision No. 25 Date: Nov. 5, 2024



QMS Operational Plan - No. 171-401 - Eganville Drinking Water System 14

Roles, Responsibilities and Authorities

Responsibilities Authorities
Township of e Standard of Care (Safe Drinking Water Act) To perform
Bonnechere o exercise the level of care, diligence and skill in  listed
Valley Council respect of a municipal drinking water system  responsibilities
(Owner and that a reasonably prudent person would be
Operating expected to exercise in a similar situation; and
Authority) o act honestly, competently and with integrity,

with a view to ensuring the protection and
safety of the users of the municipal drinking
water system.

e Ensuring the provision of safe and reliable municipal
water supply to the serviced areas of the Village of
Eganville

e Ensuring operations are performed according to
regulatory requirements

e Ensuring that the DWQMS is maintained

e Obtaining resources or infrastructure as necessary

Responsibilities Authorities
Chief e Standard of Care (Safe Drinking Water Act) To perform
Administrative o exercise the level of care, diligence and skill  listed
Officer in respect of a municipal drinking water responsibilities
(Owner’s system that a reasonably prudent person
Representative) would be expected to exercise in a similar

situation; and
o act honestly, competently and with integrity,
with a view to ensuring the protection and
safety of the users of the municipal drinking
water system.
e Acts as ‘Owner’s Representative’
e Provides administrative support and direction

Responsibilities Authorities
Qams e Standard of Care (Safe Drinking Water Act) To perform
Representative o exercise the level of care, diligence and skill listed
and in respect of a municipal drinking water responsibilities

system that a reasonably prudent person

QMS Controlled Document: QMS Operational Plan Revision No. 25 Date: Nov. 5, 2024